DART PORTABLE HEATER

MODEL DE300D

Spec.

General Assembly,
Exploded View

46
Figure 2. Wiring Diagram
BLACK
PYOTO
CELL
{24 YOLT)
RELAY SAFETY
CONTROL
SOLENOQID A
RED CR
CRANGE
YELLOW
WHITE BLATK
WHITE
WHITE BLUE
GREEMN
‘——{II‘
%LACK b
BLACH b
) | A A BLRCE 4
THERMOSTAT L
MOTOR
[) o Ail"
TRANSFORMER
HURNER
® DESIGNATES HEAD

WIRE CONNECTION

217

No.

Leads

Figure 4. Motor
and Pump Assembly

3206G02 Form No. 2978
Index Part
No, Number Part Name Qty.
4= M23373-2 Motor and Pump Assembly N/A
1 57413 Elbow, Street 1/4 in. 2
2 M3973 Filter, Fuel 1
M4307 . Filter Can 1
M3301-2 . Filter Gaskef 1
M3301 . Filter Element 1
3 M17499-1 Nipple 1
4 M22872-1 Pump, Fuel 1
5 69246 Nipple, Pipe, 1/8 in. 1
8 M3974-5 Valve, Solenoid 1
7 M59786 Connector, Male 1
8 *HCH-TC Screw, Hex hd. ,
5/16-18 x 8/4 in. 4
9 *WLM-5C Lockwasher, 5/16 in. 4
10 *WP-5C Washer, Plain, 5/16 in. 4
11 M22348 Adaptor 1
12  *RF3-6 Screw, Rd. hd,, No. 10-32
x 3/4 in. 3
13 WP-3C Washer, Plain 3
14 M18436 Spring 1
15 M22873 Coupling 1
16 M23357-1 Motor 1
M3486-18 Tubing, Varnish, Solenoid
Leads 1
1001349 Connector, Solenoid
1



DART PCRTABLE HEATER MODEL DB300OD Spec. No. 3206602 Form No. 2978
HEATER GENERAL ASSEMBLY, DB300D
Index Part Index Part -
No. Number Part Name Qty. No. Number Part Name Qty.
1 M18089B Nose cone 1 35 Ml9516B Handle, Front !
1
M11084-27  Serew, No. 10-12 x 1/2 36 MI19515B Handle, Rear o4 % 9-1/4
(Nose cone to Outer Shell) 6 M12345-49 Screw, No. 10-24 x ok / 8
2 MIS0S5B  Outer Shell 1 . " (fa’,}f: ffe F&i’kii-zl ¢
M11084-27  Screw, No. 10~12 x 1/2 NTC-3 ut, lorq 1
(Outer Shell to Tank) 6 37 M3259-4 Transformerk Ve )
3 MISSTE  Cover, Outer Shell 1 w;,éazc ‘b’;’atSh;‘; L‘l’; iesui )
M11084-27  Serew, No. 10-12 x 1/2 (Cover NpC- b, S b Ny
to Outer Shell) 6 38 MI18764-1A Motor Bracket As/sem y
) M11084-27 Screw, 10-12 x 1/2 in.
M11271-6 Nl:.;;tTm;: rlzlnan (Cover to 6 (Motor Bracket attaching) 6
4 M22905A Suppo?:lt' Civt)ar 1 39 M3334-10 Fuel Line Assembly 2
' - take Tube 2
M12461-26 Serew, No. 10-32 x 3/8 in. 40 M18919-1 Fuel In keA' Bl 1
(Support to Outer Shell) 5 41 M18298-2B Fuel Tank Assembly !
42 M18774 Axle
s oma Sl R RS Ehewesme
, - , Flat, 5/8 in. 4
M12461-26  Serew, No. 10-32 x 3/8 in., 4 WP-I0C Washer, Flat. 5/ 5
{Outer Shell to Combustion 45 M8111 Wheel .
Chamber) 6 46 C5-10C Pin, Cotter, 5/32 x 1-1/4 in. 1
7 M18773-3 Combustion Chamber 1 47 M10813-14 Extension Cord !
8 M18867 Spacer 9 48 M27570 Relay, Safety Control 1
9 Ms8g5 sl:vimh Thermal 1 M3558 Connector, Wire N
y Wi 3
10 ST2-8AC  Screw, Mo, 8-15x 1 1 ;gigg ] gzz:ecm‘ e 1
{Thermal Switch attaching) 2 ¥ N 1A
11 M23537 Plate, Deflector 1 50  M30i1 500" 5"";‘;_32 12
12 M18777-2  Nozzle and Electrode M12461-27 ‘;o“" o h," ) 5
Adaptor Assembly 1 ( :;‘a < ;‘ék 10-32
13 MI6741-18 . Retaining Ring, Nozzle 1 NTF-3C Nut, °rt$‘eh, . "
14 M3981 . Electrode Z C(Box :o cbirg 2
15 MI6712 . Bushing, Electrode 2 51 1001349 onnector 1
M12461-14 . Screw, 8-32 x 3/8 52 MZ21786B Bracket; Switch box
(Electrode Clamping) 2 M11084-27  Screw, No. 10-12x1/2
tank] 2
16 MI8TTs . Bracket, Nozzle 1 (Switch bracket to tank) 2
17 M22626 . Nozzle 1 WLI-3 Lockwasher No. 10
18 M4274 Spring 1 53 M25297-10 Thermostat Assembly 1
19 M18776 : Adapter 1 RCL-3C Screw, Rdbd,, 6-32 x 3/8 fn. 2
20 69248 ' Elbow 1 WLI-1 Washer, Lock No. 6 2
. - in No. 6-32 2
MI11084-27  Screw No. 10-12 x 1/2 NPC-1G Nut, Plain No. 6-32 L
{Adapter Mounting) 5 54 M25121B Bracket, Thermostat
20A M10816-33  Electrode Lead 2 M11084-27 &(‘;3"1‘_"“ l:gt':j gultﬁ Shell) .
20B M27555 Fan 1 .
- No. 10- 2
21 M21964 Key, Fan Locating 1 WLI-3 Lockwasher No
22 M23386-1C Gua.rd. Fan 1 55 M5889 Grommet 1
‘ 1
M12461-25  Screw, Hex hd., 10-32 x 1/4 4 56 MB257 Plug. Pipe 1
WLM-3C Lockwasher, No, 10 4 57 MI8053 Screen, Filler neck .
23 M23373-2  Motor and Pump Assembly 58 M23284 Cap, Filler .
(See figure 4 for details) 1 M21788~1 Wire Harness Assy .
HC4-4C Screw, 1/4-18 (Motor M26912-3  Wire
mounting) 4
NTC-4C Nut, Torque lock, 1/4-18 4
WP-4C Washer, Plain 1/4 4
24 MI18877 Fuel Line, Pump to Nozzle 1
25 M12461-2 Screw, 6-32 x 3/8 in. 2
26 M13963A Clamp, Tube 1
27 M139624A Tube, Photo cell 1
28 M25912-1 Photo ecll 1
29 M10908-1 Screw, 6-32 x 1/4 in. 2
30 NPC-1C Nut, Plain No. 6-32 )
31 M12461-24 Screw, 8-32 x 3/8 in. 1
32 NTC-2C Nut, Torque lock No. 8-32 1
33 MI13961A Bracket, Photo Cell 1
34 M21329 Heat Deflector, Bottom 1




